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= Tubos de Acero de México, S.A.
0=m q_m Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number/Niimero Page / Pagina:

07001011 1/4
pate/Dia:  10/01/2007

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - item N° Customer’s Reference / Referencia del cliente Manutacturer's Works Order N° / Confirmacion de Venta
092879/01
Manufacture Process / Proceso de fabricacion. Product Type / Tipo de producto. | Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
§standard or Specification / Normas o especificaciones. Steel Grade / Grado de acero. {Ends / Extremos. MNORMAIL BEVEL
API 5L/ASTM A106/ASME SA106/ASTM AS53 B/X42 PSL1 . 3 . BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 1 Pes/pz {Nominal Weight / Peso Nominal
609.60 X 17.48 MM ) 8.00 / 11.80 MTS . 2 o 255.69 KG/M
24.00 X 0.688 INCH 26.20 / 38.70 FT ) : 171.29 LB/FT
| TENSILE TEST / ENSAYOS. DE TENSION . 1
Specimen condition Specimen dimensions Test Y. S, ) U.T.S. Y¥.5 ) .
Cendicion de la probeta Dimensiones de la probeta temp Unit / Unidad Unit / Unidad ! Elongation
HeatN® § Sample N°] Ls Type Size Area Temp. (KG/MM2 KG/MM2 UTs Alargamiento
Colada N° § Muestra N° Tipo Ori Tamaho Seccion de
mim mm2 ansayo Required/Requerido Required / Requerido Required §% in 2 inches
TMin:  TMin: Mie: % =
Thax: Thia:
LMin: LMin: Max Obt,
C Liiax: LMax: %
958547 [N4505 B REC| L | 38.00 X 17.60 §668.8 RT 35.38 49.35 0.72 51.60
Ls: Location of the ple / Localizacién de la muestra B: Body / Cuerpo R/U: Upset / Recalque Str: Strip specimen / Rectangular
Rou: Round bar specimen / Cilindrica T.S.: Tubuiar Strip / Segmento Tubular Ori: Orientation / Orientacién L: Longitudinal / Longitudinal
T: Transverse [ Transversal RT: Room Temperature / Temperatura Ambiente UTS: Ultimate tensile strength / Resistencia Max: Maximum / Maximo
Obt: Obtained / Obtenido ¥.S.: Yield strength / Fluencia LMin: Logitudinal Minimum / Minime Longitudinal LMax: Longitudinal Maximum / Maximo Longitudinal
TMin: Transverse Minimum / Minimo Transversal TMax: Transverse Maximum / Méximo Transversal Min: Minimum / Minimo
This is o cerify that the products described here in were manuiactured, sampled, tested, andfor insp n with the ahcati i d and meats the requi i all respects, This i s issued by a ized system and il is valid with elecjronic signature. On the original cerificate the trade-mark green colored
Tenaris' is stamped. In case the owner of ther odiginal certificate would release a copy of it, he must attest its conformity to the orginal ane, taking upon himself the responsibility for any unlawful or not aliowed use. Any ion andior faksitication will bo Subj to the Law.
Thiz cerificate is not a dedlaration of origin nor may it be used as a declarafion of origin.
Esla d o certhica que los agqui iueron manuictirados, probadus Wo mspeccionios de acusrda con la especificaciin de reierencia y salisface los ienis ATl Este 50 amile i un sislema y es vilido con firma electranica. - En el certificado onginal el logotipo
Tenaris (verde) estd impreso en ta hoja. En caso de que el possedor del certificade entregue una folocopia del mismo, deberd garantizar la conformidad con e ariginal, y se hace responsable por cualquier uso ilegal o indebedo. Cualguier alterackin yo falsificacién serd sujeta a la ley.
Este contificado no eg, ni puede ser usade, coma una declaracian de onigen. _ DICA 777 04 0)
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4 : m -nm Tubos de Acero de México, 5.A.

Km 433.7 Carr. México-Veracruz
Via Xalapa

{91697) Veracruz, Ver. México
(52) 229 989 1100 tel

i (52) 229 989 1120 fax
CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina:
07001011 2/4
‘Date/Dia:  10/01/2007

Customer/ Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - item N° Customer’s Reference / Referencia del cliente Manufacturer's Works Order N* / Confirmacion de Venta

092879/01
Manufacture Process /. Proceso de fabricacion. Product Type / Tipo de producto. : Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Mormas o especificaciones, Steel Grade / Grado de acero. 1Ends ¢ Extremos. NORMAL BEVEL
API S5L/ASTM A106/ASME SA106/ASTM AS53 B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 1 Pcs/ Pz Mominal Weight / Peso Nominal
609.60 X 17.48 MM

8.00 / 11.80 MTS
26.20 / 38.70 FT

HARDNESS TEST / ENSAYOS DE UGWWNW

255.69 KG/M
171.29 LB/FT

24.00 X 0.688 INCH

Superficial Hardness / Dureza mc@mwmwnwmw | _ Co-
External/ Externa -
Heat N° Sample Unit Unidad: HRE
Colada N* | Muestra N° Ls §Req. Min: Heq. Max:
Result /Resultado
558547 |N4505 B 176.3 |
Ls: Location of the fL izacion de la C/B: Body / Cuerpo R/U: Upset / Recalque Req: Required / Requerido _
Min: Minimum / Minimeo Max: Maximum / Maximo
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS |
Heat N* Sample N* Emhm_..__..m .qmm»
Colada N° | Muestra N°
958547 |N4505

This is to cedify that the products described here in were manufactured, sampled, tested. andior

in with the and meats the requirements in all respects. This certificate is issued by a compulerized system and it s vakd with electronic signature. On the original certificate the trade-mark green colored
Tenaris' is stamped. In case the owner of the original certificate would releass a copy of it, he must atfest its conformity to the oniginal ene, taking upon himse! the responsibility for 2ny unlawful or not allowad use. Any ale

7 andlor i will be j 1o the law.
This certificate is not a declaration of origin nor may it be used as a declaration of arigin. . - .
Este documenta certifica que los itos aqui fuaran e, probades yio i ionados de acuerdo con la especificacion de y satistace los i i Este certif se emite un sistema computari ¥ @5 valid firma ica. En el certificado oniginal el logotipo
Tenaris (verde) estd impreso an la hoja, En caso de que el p del gue una i sT, i g

del mismo. deberd garantizar la conformidad con el original, y 58 hace responsable por cualguier usc ilegal o indebida. Cualquier alteracién yio falsificacion serd sujeta a la ley.
Este certificado no es, nl puede ser usado, curma una decaracion de origen. )

Ty _ - DICA 777 04 0f




= Tubos de Acero de México, S.A.
m :m q -m Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

(52} 229 989 1120 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina:

07001011 3/4
pate/Dia: - 10/Q01/2007

Customer / Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - item N° Customer’s Reference / Referencia del cliente Manufacturer's Works Order N° / Confirmacién de Venta
092879/01
EEWR::W Process / Proceso de fabricacion. Product Type / Tipo de producto. Surface f Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
IStandard or Specification / Mormas o especificaciones. Steel Grade / Grado de acero. Ends / Extremos,. NORMAL BEVEL
API S5L/ASTM Al06/ASME SA106/ASTM AS53 B/X42 PSL1 . . ) BISELADO NORMATL
Dimensions / Dimensiones. Length / Longitud, Quantity / Cantidad. 1 Pcs/ Pz MNominal Weight / Peso Nominal
609.60 X 17.48 MM 8.00 / 11.80 MTS ) : : 255.69 RG/M
24.00 X 0.688 INCH 26.20 / 38.70 FT ) ) ) 171.29 LB/FT
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
Oo:._ﬁ_ao:. S ___O.u:..mmwmna: U . .
c Mn Si Cr Mo s P Ni v Cu Nb Ti B -
X 100 X 1000 X 10000
[Heat ~.I Max|
Colada Min
Sample N° [P Max
Muestra N° Min
4958547 H is 84 23 1z 5 3 13 ] 1 16 2 2 2
N4505 P 14 84 21 1z 5 2 i3 5 1 15 2 2 2
M4506 P 14 24 21 12 5 3 13 9 1 16 2 2 2
H: Heat / Colada P: Product / Producto

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA

FABRICADO EN DALMINE.
SEAMLESS HOT FINISHED

ACERO FULLY KILLED Y PRODUCIDO POR HORNO ELECTRICO, CON PRACTICA DE GRANO FINO.

CONTROL VISUAL Y DIMENSIONAL:SATISFACTORIO. .

DUREZA FRC =<22 MAX., DE ACUFRDO CON NACE MR-01-75.

AFTER INSPECTION OPERATION, THE MATERIAL HAS NOT A RESIDUAL MAGNETISM GREATER THAN 20 GAUSS.
PRUEBA HIDRAULICA: 150.0 BAR, 5 SEG.

API 5L 2004 43a Ed.

This is 1o codify that the products described here in were manufaciured, sampled, tested, andiori din with the ificati and mests the ! in all respects. This cartifi izissuad by a izad system and it is valid with electronic signature. O the original certificale the trade-mark green colored
Tenaris' is stamped. In case the owner of the criginal cartificate would release a copy of it, he must attest its conformity to the original one, taking upon himseff the responsibllity for any unlawfid or not allowed use. Any ion andior ification will ba il o the law.

This cerificate is not a declaration of origin nar may it ba used as a daciaration of origin. 2 S

Este stifica que los i fitas agui fusron dos, o i de acuerdo con la ificacian ce ret ia y satfth los i quiriri Este i S6 eamite i un sistema y es vilido con firma electrénica.  En el certificado original e logotipo
Tenaris (verde) estd impraso en la hoja. En caso de que el p det i una b del mismo, deberd garantizar la contormidad con el criginal, y $e hace responsable por cualquier use ilegal o indebido, Cualquier alteracion yio falsificacidn serd sujeta a la lay.

Este certificade no 65, ni puede ser usade, como una declaraciin de origen. “ DICA 777 04 0f
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Tubos de Acero de México, 5.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 te

(52) 229 989 1120 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number/NGmero Page / Pagina:
07001011 4/4
Date/Dia: 10/01/2007
Customer/ Cliente: ~PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - ftem N° {customer's Reference / Referencia del cliente {Manufacturer’s Works Order N° / Confirmacién de Venta
0928795/01
IManuiacture Process / Proceso de fabricacidn. TProduct Type [ Tipo de producto. Surace [ Superficie,
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Ystandard or Specification / Mommas o especificaciones.
API 5L/ASTM Al06/ASME SA106/ASTM A53

Steel Grade / Grado de acero.

B/X42 PSL1

Ends / Exremos. NORMAL BEVEL
BISELADO NORMAIL:

Dimensions / Dimensiones.
609.60 X 17.48 MM
24.00 X 0.688 INCH

Length / Longitud.
8.00 / 11.80 MTsS
26.20 / 38.70 FT

Quantity / Cantidad.

1 Pcs/pz

Mominal Weight / Peso Nominal

255.69 KG/M

171.29 LB/FT

SUPPLEMENTARY INFORMATION /

INFORMACION SUPLEMENTARIA

ASTM A106 2002
ASME SA106 2004

ASTM A53 2002

ASME SA53 2004

NACE MRO175/I80 15156 2003
TAMSA REF: 669442

Quality System Certified

TAMSA QUALITY DEPARTMENT SIGNATURE

. CERTIFICACION DE CALIDAD

\\\MH.H.M% CERTIFICATION DEPT

\U‘%“u.
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CHIEF OF QI ITYy CERTI .u“.y.H.HO.Z DE¥T

RESPONSABLE DEL$DE: SCERTYHICACION DE SLIDAD
HONON.IO Z AVILA T
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Este certificade no es, ni puede ser usado, come una declaracidn de ongen,

g
N° 110850 :
This is to certfy that the products describad here in were manufactured, sampled, tested, and/or ingp in ol with the ificai d and mests the in all respects. This i issued by a d system and it is valid with electronic signature. On the original certificate the trade-mark green colored
Tenaris' Is stamped. In case the' owner of the onginal ceriificate would release a copy of it, he must atlest its canformity 1o the original one, taking upon himself tha responsibility for any unlawful of nat aliowed use. Any andior ion will be to the law, R :
This certificate is not a declaration of origin nor may it be used as a declaration of origin,
Esta riifica que los pr aqui fueron dos ylo de acuerdo con la i iGn de ia y satistace los Este carti 58 emita un sisterna y &5 vakdo con firma electrénica, En ol certificade oniginal el logotipo
Tenaris (verde) estd impraso en la hoja. En caso de que el del ficac una ia del mismo, deberd garantizar la contormidad con el ariginal, y se hace responsable por cualquier uso legal o indebido. Cualquiar alteracion ylo falsificacion sera sujeta a la loy.

_ DICA 777 04 0




